KGS18-255 K

64

62

49B

88B*,88B**

87 166 115 128

53
35*,35**

65
29*,29** /30

19

130
%

126

8
** 163
b

102A / 1028
122

133

26

96 95 94 143 137 89

- 38% 134

M 37
’ 7130

131B

A4* A4**

503

*~110-127V
** ~220-240V




DWT

Nov 2012
DIY

MITER SAW

KGS18-255 K

PRICE LIST OF SPARE PARTS

Description National

Pos. Part Number Description (Q-ty) Language (Q-ty) Price, USD
1 S-249 Lock nut M12 (2)
2 S-226 Washer @8 (2)
3 S-380 Washer @6x@12x1 (3)
4 N-266 Connecting pipe
5 S-075 Screw ST4x16 (8)
6 N-267 Reflector cover
7 R-158 Spring @6,5x@8x30
8 N-268 Support clip
9 R-159 Spring clip
10 N-269 Base
11 N-270 Round plate
12 1-094 Insert
13 J-050 Brush support
14 S-398 Washer @8x@16x1
15 L-242 Fence
16 S-399 Hex. screw M8x25 (2)
17 S-400 Bolt M8x85
18 S-239 Hold-down screw M10x75
19 L-218 Rack
20 L-219 Plate @50
21 R-160 Spring
22 S-240 Pin screw M5x@6x10(2)
23 R-161 Bowl protector
24 S-031 Screw M4x8 (13)
25 N-271 Belt cover
26 S-039 Screw M5x16 (3)
27 N-272 Frame
28 0-014 Ball bearing 6201.RS (3)
29* 1A-065 Armature 110-127V
29** A-065 Armature 220-240V
30 0-002 Ball bearing 608.RS
31 G-073 Motor base
32 S-401 Screw ST4,8x72 (2)
33 L-220 Bracket
34 1-096 Insert
35* 1B-062 Stator 110-127V
35%* B-062 Stator 220-240V
36 H-218 Bottom handle
37* E-045 Inductor @35x@13x5  220-240V
38** E-005 Condenser 0.22uF 220-240V
39* 1C-051 Switch 110-127V
39% C-051 Switch 220-240V
40 S-405 Screw ST4,8x20 (4)
41 M-002 Cord clip
42 M-004 Rubber sleeve
43 H-220 Top handle
44* 1E-003 Cord 110-127V
44%* E-003 Cord 220-240V
45 S-041 Screw M5x25 (3)
46* 1D-023 Carbon brush 110-127V (2)
46** D-023 Carbon brush 220-240V (2)
47 M--251 Rubber sleeve (2)




48 S-402 Stud bolt M8x30

49A H-231 Rear cover A

49B H-232 Rear cover B

50 R-163 Spring (2)

51 L-221 Base pad (4)

52 S-023 Spring washer @4

53 S-065 Nut M6 (10)

54 S-206 Lock nut M6 (2)

55 S-321 Sunk screw M6x20 (4)

56 S-403 Stud-bolt M12x90

57 S-024 Washer @5 (5)

58 N-273 Pointer

59 N-275 Rocker

60 L-222 Plate

61 N-274 Knob

62 S-149 Nut M5

63 S-385 Lock knob M8

64 S-265 Screw M5x30

65 N-276 Riving knife

66 S-404 Screw M4x25 (4)

67 L-223 Support

68 R-164 Big spring

69 S-406 Pin screw M6x@8x12

70 L-224 Pin @6x180

71 S-407 Screw M6x30 (4)

72 0-087 Bush @8x@10x3,7

73 S-153 Washer @6 (2)

74 K-143 Spline shaft

75 K-144 Spline shaft

76 L-225 Arrow

77 L-244 Plate (2)

78 S-225 Spring washer @8 (2+)

79 L-245 Pusher rod

80 S-280 Washer @8x@24x2

81 0-008 Ball bearing 6000.RS

82 S-250 Lock nut M8

83 S-362 Lock nut M4 (2)

84 S-427 Adjusting screw M6x20 (2)

85 M--252 Ring gasket

86 N-277 Lever

87 S-388 Wing screw M6x57
88A* 1T-167 Brand label 110-127 V
88B* 1T-467 Spec. label 110-127 V
88A** T-167 Brand label 220-240 V
88B** T-467 Spec. label 220-240 V

89 S-387 Pin screw M4x@6x18

90 E-085 Cable assembly

91 R-166 Locking spring

92 S-408 Circlip for shaft @47

93 M--257 Inner flange @16x@53

94 Accessories Blade @255

95 M--258 Outer flange @16x253

96 S-390 Screw M8x16 L

97 S-229 Hex. screw M6x20 (4)

98 S-411 Hex. screw M6x16(5)

99 L-226 Shelf

100 L-227 Pin M12x100

101 S-162 Screw M5x55 (2)
102A H-223 Guard cover A




102B H-224 Guard cover B

103 S-001 Washer @4(4)

104* 1C-053 Switch 110-127V
104** C-053 Switch 220-240V
105 R-167 Rivet @5 (2)

106 N-284 Pointer

107 S-006 Washer @12 (2)

108 S-394 Plastik washer @6x@16x2
109 C-055 Restrictive switch

110 C-056 Restrictive switch

111 N-278 Locking rod

112 N-279 Cap

113 S-072 Screw ST4x10 (8)
114 0-016 Ball bearing 6203.RS
115 N-280 Plug

116 S-245 Wing screw M6x15 (2)
117 S-412 Wing screw M8x40
118 N-281 Plug (2)

119 S-071 Screw ST3x10 (4)
120 N-282 Locking plate

121 N-283 Locking plate

122 S-047 Screw M6x25 (2)

123 N-285 Work table

124 N-286 Big scale(2)

125 R-168 Spring plate

126 R-169 Spring plate

127 N-287 Plug

128 Q-140 Ruling line

129 N-288 Miter gauge

130 M--259 Rubber bush (8)
131A H-226 Box cover A

131B H-227 Box cover B

132A H-228 Box cover A

132B H-229 Box cover B

133 Q-141 Ruling line

134 S-037 Screw M5x10 (8)

135 L-228 Plate

136 R-170 Bush @6,5x@8x18 (2)
137 N-289 Lever

138 S-201 Wing nut M6 (2)

139 P-078 Active guard

140 P-079 Guard

141 P-080 Guard

142 S-413 Washer @16x@30x2,5
143 S-100 Screw M4x10 (8)

144 S-414 Spring pin @3x18

145 S-415 Spring pin @2x18 (2)
146 N-290 Plug

147 P-081 Power grip belt

148 P-082 Multiribbed belt

149 S-416 Circlip for hole @40
150 K-145 Smal pulley

151 K-146 Big pulley

152 N-291 Seat angle

153 L-229 Angle rack

154 N-292 Localizer bar

155 N-293 Localizer bar

156 N-294 Smal scale(2)

157 S-418 Washer @9x@47x4




158 1-098 Push lever
159 S-073 Screw ST4x12
160 M--260 Clamp

161 S-238 Bolt M8x30
162 S-419 Wing nut M8
163 1-100 Block cap

164 R-171 Angle spring
165 L-230 Guide plate
166 S-392 Bolt M6x25 (2)
167 R-173 Spring

168 1-101 Block pin

500 Q-134 Dust bag

501 Q-135 Box wrench 13
502 Q-136 Wrench spanner M6
503 Q-137 Pusher

504 Q-138 Safety block




